150 Ib. Hopper Assembly
CHORE 'TlME® And Parts list

The 150 1b. Hopper Assembly is NOT designed for single-point suspension. The upper cross brace is
designed for supporting the drop tube ONLY. This Hopper Assembly is to have Two-point suspension
as stated below.

Assem b|y TUBE SUPPORT

ASSEMBLY

1. If hopper assembly was ordered with lower hopper switch, assemble the
switch to the machined hopper half. See Figure 5.

2. Assemble the 1/4-20 x 1-1/2” bolt to the brace with two 1/4-20 nuts.
One nut should be assembled under the brace with the other on top. This
bolt is to provide a place for the tube support assembly chain to be
hooked. See Figure 1.

3. Assemble the 150 Ib. hopper halves and brace as shown in Figure 1,
using #14 x 5/8” screws (supplied in hardware package).

4. Assemble the #8 x 1/2” screws and chain as shown in Figure 1.

5. Assemble suspension angles and suspension braces around feeder line
boot (single or twin), using 1/4-20 x 1/2” Hex bolts and nuts (supplied
in hardware package). See Figure 2.

#8 X 1/2"
SCREW

CHANNEL

Note: The larger holes on the ends of the suspension FOR CABLE
angles need to be on the upper side of the assembly.
6. Assemble the twist lock collar to the top of the feeder line boot (single ARRAA

or twin) using 1/4-20 x 1/2” bolts and lock nuts (supplied in hardware
package). See Figure 2.

Note: Installation for single boot applications may require
a 9/32” hole to be drilled in one end of the boot to attach CABLE ASSEMBLY
the twist lock collar. Bolt one end of the twist lock collar to CLEVIS PIN
the boot then mark and drill the second hole using the twist

lock collar as a template. 5/16-18 x 3/4" BOLT

7. Assemble the adjustment brackets to the suspension angles
with 5/16-18 x 3/4” bolts and nuts (supplied in hardware

package). 1/4-20 x 1/2" BOLT
8. Two cable assemblies (cable with a sleeve clamp and a 5/32

thimble) are supplied with the suspension kit to support the FEEDER BOOT

hopper. Attach the cable assemblies to the adjustment

brackets using the top holes of the adjustment brackets. See SUSPENSION ANGLE

Figure 2.
ADJUSTMENT BRACKETS—" ...
Figure 2.
9. Install two pulleys to either a 2" x 8" [50 x 200 mm] board 22.0" [559 mm}

with will span at least 3 rafters or a 3/8” [9.5 mm] thick
steel plate welded to two pieces of angle iron that are long
enough to span 2 rafters.Install the pulleys directly above
the feeder line where the hopper is to be located. The
pulleys should be spaced 22" [559 mm] apart (11" [279
mm] from the center of the hopper in both directions). See| cranner
Figure 3_ FOR CABLE

Suspend the Hopper

1. Attach the boot to the feeder line. N ‘

2. Route the two cable assemblies up and around the Figure 3.
pulleys.

3. Level the boot with the feed line and clamp the cables to the main cable using 1 cable clamp per cable assembly.

4. Place the hopper on top of the twist lock collar and rotate the hopper 90 degrees into position.

Make sure the cables lay in the channels on the sides of the hopper for support then use the hairpin
to contain the cable.

February 2007 MF1819E

~11.0" [279 mm]—
— 0 — = -

CENTEROF 7

HOPPER




150 Ib. Hopper

Hopper Level Control Installation

In poultry applications switches may be placed in more than one hopper to assure that no hopper empties before the control
unit hopper requires feed. All switches must be wired in parallel so any one switch can start the system.

Figure 4 offers suggested minimum and maximum height for switch mounting locations. This example shows possible low
and high mounting locations for the switch mounting bracket assembly. This figure is only intended as a guide and different
applications may require varied switch mounting heights.

To mount the switch bracket assembly: Place the switch mounting bracket in the desired location centered on the flat
switch channel. Drill two 9/32” holes using the switch mounting bracket as a template. Attach the switch mounting bracket
to the hopper using the backup plate on the outside of the hopper and the hardware provided.

The Hopper Level Control located at the end of the delivery system should be mounted low.

L 5§

—3%,

‘tyj;'jy:
T
| ]
=

|

h/ \©/ MF1819-5 *

Switch Mounted Low Switch Mounted High

Figure 4. Hopper Level Control Installation.

MF1819E




150 Ib. Hopper

18194 1/07

Figure 5.

Hopper Components

Item Description 48926 49267 49268 49269
1 Hopper Half 49028 49028 49028 49028
2 Hopper Half (Machined) -- -- 49270 49270
3 Cover -- 48675 48675 48675
4 Cable Assembly 2809-3 2809-3 2809-3 2809-3
5 Clevis Pin 2797-1 2797-1 2797-1 2797-1
6 Adjustment Bracket 2706 2706 2706 2706
7 Suspension Angle 48679 48679 48679 48679
8 Suspension Brace 48680 48680 48680 48680
9 Twist Lock Collar 49041 49041 49041 49041
10 Hairpin 2664 2664 2664 2664
11 Brace 49029 49029 49029 49029
12 Tube Support Assembly 14367 14367 14367 14367
13 Diaphragm Assembly -- -- **7900 --
*14 Lower Hopper Switch -- -- **7840 --
*15 Sensor Plus Switch -- -- -- 46910
**%16 Chain 2128 2128 2128 2128
17 Switch Backup Plate 50966 50966 50966 50966

**Component must be ordered in lengths of 100’ or 200°. 2128-100 is 100’ 2128-250 is 250°.

*Refer to application manual for wiring instructions.
**These components may be ordered as an assembly under Part No. 8798.

MF1819E




150 Ib. Hopper

This page left blank for notes.

MF1819E




150 Ib. Hopper

Drilling Template for retrofitting 150Ib hopper half with lowe
i

CENTER THE TEMPLATE ON THE
FLAT SIDE OF THE HOPPER HALF

r switch.
|

BOTTOM EDGE

OF FLAT S/DET‘
I 1

3.5"
3.218" TYP.
4 PLACES
e +
|
+ +

MF1819E




CHORE-TIME

MADE TO WORK.
BUILD TO LAST.®

Contact your nearby Chore-Time distributor or representative for additional parts and information.

CTB Inc.
P.O. Box 2000 « Milford, Indiana 46542-2000 * U.S.A.
Phone (574) 658-4101 « Fax (877) 730-8825
E-mail: poultry@choretime.com ¢ Internet: http//www.choretime.com

Printed in the U.S.A.



	Assembly
	Suspend the Hopper
	Hopper Level Control Installation
	Hopper Components


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


